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Hf7{§ 2 Company information

o T I 37 - 2z 5 P Pk 1 AT PR 4 ®] Hansi Anhai Youyang Import and Export Co.,

Ltd.
T PR S 2 A H e OE % 219 5 11 S8 5 )2 5.6.7.8.9.10 5 Room No.

AL _
Consignor 5.6,7,8,9 & 10, Floor 5, Building No. 11, 219 Taohuayuandadao Zhong Rd, Zhongduo
District, Youyang County, Chongging.
24122888 rhoda.hu@einhell.cn https://www.einhell.com
__[;“(‘i:];.}’:.}ii'f} ] [ /2 7] ShangHai BaiCheng Electric Equipment Manufacture Co.,Ltd
1 o B AR bt T B 58 X AN XTI R A B 5937 5 #5937 HuYi RD,WaiGang Town,JiaDing
Manufacturer District,Shanghai P.R.China
021-69156713-8908 rongxianwu@shbaicheng.com.cn ~ www.shbaicheng.com.cn
A TRk A PR 22 7 Shanghai Institute of Chemical Industry Testing Co., Ltd.
Dk L oh [ B X 2048 AR B 345 5, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery@ghs.cn www.ghs.cn
E {3 B, Battery information
R HijhZl Rechargeable Li-ion R p
Name Battery Pack Brand
BE JE AR S
T Battery Power X-Change 5,0 Original tested type /
FRFRHLE (V) ARL/AER
Nominal voltage e Capacity/ener_gy >tah gEWh
i AT AL T AL AERE ,
Description Rechargeable Li-ion battery Li content
. mf BT
S hy i - e
ﬁﬁ(kg) 1.0495 i %%an ’ Black and Red plastics
£53 Dpgarage cement shell
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Original test report No. Date of test report
P prAE BEaE GRIFERAEFA) 58 38.3 5 UNITED
. .. T/ J10/11/Rev.7
Test standard NATIONS Manual of Tests and Criteria 38.3 ARG N
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Altitude simulation F i Passed Thermal test E4e Pasied
T.3 &N i i T.4 it 238 Puzsed
Vibration = Passed Shock G Basae
T.5 AL ks py T.6 iy #4% Passed
External short circuit B Passed lmi)jl)%; 5 B
T7 i‘i.ﬁ}.?ﬁ Eﬁn g T8 IJ'_‘Kﬁf il - ,Z_s.;-‘ P'L ik _,d
Overcharge & f Passed Forced discharge e Passe
38.3.3 () / 38.3.3 (g) /
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¥ B B Sample Picture

s SRR S A (GRIGFHTFHEFAL) ST/SG/AC.10/11/Rev.7 38.3 FRAEZK. The
Cdr;gius'on tested samples meet the requirements of test items of the UNITED NATIONS Manual of
St Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3
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